

Pharmaceutical index

Acetazolamide 250mg tablets.....	1.21.3
Acetylsalicylic Acid 300mg, 500mg tablets	1.2.1, 1.7.1
Acetylsalicylic Acid 75mg dispersible tablets (aspirin)	1.10.2, 1.12.5
Aciclovir 200mg tablets	1.6.4.1
Aciclovir 3% eye ointment, 4.5g tube	1.21.1
Aciclovir 5% skin cream, 5g tubes	1.13.2
Albendazole 200mg, 400mg tablets.....	1.6.1.1
Allopurinol tablets 100mg	1.2.3
Aluminium Hydroxide 500mg tablets	1.17.1
Aminophylline 100mg tablets	1.24.1
Aminophylline 25mg/ml injection in 10ml amps	1.24.1
Amitriptyline Hydrochloride 25mg tablets	1.23.2
Amodiaquine 200mg tablets	1.6.5.2
Amoxicillin 125mg/5ml powder for syrup in 100ml bottle	1.6.2.1
Amoxicillin + Clauvanic Acid (Co-amoxiclav)	1.6.2.1
Amoxicillin 250mg, 500mg tablets/capsules (anhydrous)	1.6.2.1
Ampicillin 125mg/5ml powder for syrup in 100ml bottle	1.6.2.1
Ampicillin 500mg, 1g powder for injection (as sodium salt) in vials	1.6.2.1
Ampicillin 250mg tablets/capsules	1.6.2.1
Anti-D immunoglobulin 250mg	1.19.1
Antihaemorrhoidal ointment, 30g tubes	1.17.3
Antihaemorrhoidal suppositories, box of 100	1.17.3
Antiretroviral drugs	1.6.4.2
Anti-tetanus immunoglobulin 250iu	1.19.1
Ascorbic Acid (Vitamin C) 50mg, 250mg tablets	1.26
Aspirin (Acetylsalicylic Acid) 75mg tablets.....	1.12.5
Atenolol 50mg tablets	1.12.1, 1.12.2, 1.12.3
Atropine Sulphate 1% solution eye drops, 10ml bottle	1.21.4
Atropine Sulphate 1mg/1ml injection in 1ml amp	1.1.3, 1.17.4
Azathioprine 50mg tablets.....	1.2.4, 1.8.1
Barium Sulphate powder, micropaque 350g	1.14.2
Beclometasone Dipropionate 50 microgram/dose inhaler	1.24.1
Beclometasone 100microgram inhaler, 'Becotide' 200-dose aerosol	1.24.1
Bendroflumethiazide 5mg tablets	1.12.3, 1.16
Benzathine Benzylpenicillin 1.44g (2.4 million iu) powder	1.6.2.1
Benzhexol 2mg, 5mg tablets – see Trihexyphenidyl	1.9
Benzoic Acid 6% + Salicylic Acid 3% ointment in 500g pot	1.13.1
Benzyl Benzoate 25% application, 1L bottle	1.13.5
Benzylpenicillin 600mg (1 million iu) powder for injection	1.6.2.1
Betamethasone 0.1% cream, 15g tubes	1.13.3
Bisacodyl 5mg tablets	1.17.5
Bleomycin 15 unit powder for injection in amps	1.8.2
Bupivacaine Hydrochloride 0.5% + Glucose 4% injection in 4ml amps	1.1.2
Bupivacaine Hydrochloride 0.5% injection in 10ml amps	1.1.2
Calamine lotion BP, 200ml bottle	1.13.3
Calcium Folate 15mg tablets	1.8.2
Calcium Folate 7.5mg/ml injection in 2ml amps	1.8.2
Calcium Gluconate 10% injection in 10ml amps	1.4, 1.25.2, 1.26
Calcium Lactate 300mg tablets	1.26
Captopril 25mg tablets	1.12.3, 1.12.4
Carbamazepine 200mg tablets	1.5, 1.23.2
Carbimazole 5mg tablets	1.18.4
Ceftaxone 500mg for injection in vials	1.6.2.1
Ceftriaxone (as sodium salt) powder for injection in vials – 500mg and 1g	1.6.2.1
Cefuroxime 750mg powder for injection in vials	1.6.2.1

Cefalexin 125mg/5ml syrup in 100ml bottle	1.6.2.2
Cefalexin 250mg, 500mg capsules	1.6.2.2
Cetrimide 15% + Chlorhexidine 1.5% concentrate, 1L bottle	1.15.1
Chloramphenicol (as Palmitate) 125mg/5ml oral suspension	1.6.2.2
Chloramphenicol 0.5% eye drops, 10ml bottle	1.21.1
Chloramphenicol 1% eye ointment, 5g tubes	1.21.1
Chloramphenicol 1g (as Sodium Succinate) powder for injection in vials	1.6.2.2
Chloramphenicol 250mg capsules	1.6.2.2
Chlorhexidine 1% antiseptic cream, 50g tube	1.13.2
Chlorhexidine 5% (digluconate) concentrate, 1L bottle	1.15.1
Chloroquine 150mg base (as phosphate) tablets	1.2.4, 1.6.5.2
Chloroquine 40mg base/ml (as phosphate) injection in 5ml amps	1.6.5.2
Chloroquine 50mg/5ml (as phosphate) syrup 100ml	1.6.5.2
Chlorphenamine Hydrogen Maleate 10mg/ml injection in 1ml amp	1.3
Chlorphenamine Hydrogen Maleate 4mg tablets	1.3
Chlorpromazine Hydrochloride 25mg, 100mg tablets	1.23.1
Chlorpromazine Hydrochloride 25mg/ml injection in 2ml amps	1.23.1
Cimetidine 200mg, 400mg tablets	1.17.1
Ciprofloxacin Hydrochloride 250mg, 500mg tablets	1.6.2.2
Cisplatin 1mg/ml injection in 50ml vials	1.8.2
Clotrimazole 1% cream, 20g tubes	1.13.1
Cloxacillin (as sodium salt) 125mg/5ml powder for syrup in 100ml bottle	1.6.2.1
Cloxacillin 250mg capsules	1.6.2.1
Cloxacillin 500mg (as sodium salt) powder for injection in vials	1.6.2.1
Co-Artem (Artemether 20mg + Lumefantrine 120mg tablets)	1.6.5.2
Co-careldopa (Levodopa 100mg/Carbidopa 10mg tablets)	1.9
Co-careldopa (Levodopa 250mg/Carbidopa 25mg tablets)	1.9
Codeine Phosphate 30mg tablets	1.2.2
Co-dydramol 10mg/500mg (Di-hydrocodeine 10mg/500mg)	1.2.2
Conray 280 contains 28% iodine, in 20ml amps	1.14.2
Contraceptive tablets "Microgynon Edfe" blue lady	1.18.2
Cyclopentolate 1% eye drops, 5ml bottle	1.21.4
Cyclophosphamide 500mg powder for injection	1.8.2
Cyclophosphamide 50mg tablets	1.2.4, 1.8.2
Cytarabine 100mg/ml injection in 1ml vial	1.8.2
Dactinomycin 500microgram powder for injection in vials	1.8.2
Dexamethasone Phosphate 4mg/ml injection in 1ml amps	1.3, 1.18.1
Dextran 70 (6%) in Sodium Chloride 0.9% infusion, 500ml bag	1.11
Diazepam 5mg tablets	1.1.3, 1.23.3
Diazepam 5mg/ml injection in 2ml amps	1.1.3, 1.5
Diclofenac 25mg tablets	1.2.1
Diclofenac 25mg/ml injection in 3ml amps	1.2.1
Diethylcarbamazine 50mg tablets	1.6.1.2
Digoxin 250microgram tablets	1.12.2, 1.12.4
Digoxin 250microgram/ml injection in 2ml amps	1.12.2, 1.12.4
Dihydrocodeine 10mg + Paracetamol 500mg tablets (Co-dydramol)	1.2.2
Dopamine Hydrochloride 40mg/ml injection in 5ml vials	1.12.4
Doxorubicin 10mg, 50mg powder for injection in vials	1.8.2
Doxycycline Hyclate 100mg tablets	1.6.2.2, 1.6.5.2
Epinephrine (adrenaline) 1mg/ml in 1ml amp	1.3, 1.12.2
Ergometrine 0.5mg tablets	1.22.1
Ergometrine 0.5mg/ml injection in 1ml amp	1.22.1
Erythromycin 125mg/5ml powder for 100ml syrup in bottle	1.6.2.2
Erythromycin 250mg, 500mg tablets	1.6.2.2
Ethambutol 400mg (as hydrochloride) tablets	1.6.2.4

Ethanol Absolute 99.5% injection in 2ml amps	1.21.2
Ferrous Salt, 45mg/5ml syrup as Fumarate, 200ml	1.10.1
Ferrous Sulphate 200mg (60mg ferrous iron) tablets	1.10.1
Ferrous Sulphate 200mg + Folic Acid 0.25mg tablets	1.10.1
Fluorescein diagnostic eye strips, pack of 100	1.14.1, 3.6
Fluorescein Sodium BP	1.27
Fluorouracil 25mg/ml injection in 10ml vials	1.8.2
Fluphenazine Decanoate 25mg/ml depot injection in 1ml amp	1.23.1
Folic Acid 5mg tablets	1.10.1
Furosemide 10mg/ml injection, 2ml amps	1.16
Furosemide 40mg tablets	1.16
Gelatin MFG 4% in Sodium Chloride 0.9% infusion 'Gelofusine', 500ml bag	1.11
Gentamicin Sulphate 0.3% solution eye drops, 5ml bottle	1.21.1
Gentamicin Sulphate 40mg/1ml injection in 2ml amps	1.6.2.2
Glibenclamide 5mg tabs	1.18.3
Glucose (Dextrose) 5% isotonic intravenous solution, 500ml, 1000ml	1.25.2
Glucose (Dextrose) 50% hypertonic injection, 50ml vials	1.25.2
Glucose 5% + Sodium Chloride 0.9% intravenous solution, 500ml, 1000ml	1.25.2
Glutaraldehyde 2% solution long-life (28 days) with buffer 5L	1.15.2
Glyceryl Trinitrate 500microgram tablets (sublingual)	1.12.1
Griseofulvin 125mg, 500mg tablets	1.6.3
Haloperidol 5mg tablets	1.23.1
Haloperidol 5mg/ml injection in 2ml amps	1.23.1
Halothane inhalation liquid, 250ml bottle (Hazard by air)	1.1.1
Heparin 5000iu/ml injection in 5ml amps	1.10.2
Hepatitis A 140u/ml injection adult mono-dose, 1ml syringe	1.19.2.2
Hepatitis B injection adult, 1ml, 1-dose vial	1.19.2.1
Hydralazine Hydrochloride 20mg /ml injection in 1ml amp	1.12.3
Hydrochlorothiazide 50mg tablets	1.12.3, 1.12.4, 1.16
Hydrocortisone 1% cream, 15g tubes	1.13.3
Hydrocortisone Sodium Succinate 100mg powder for injection	1.3, 1.18.1
Hyoscine Butylbromide 10mg tablets (Butylscopolamine)	1.17.4
Hyoscine Butylbromide 10mg/ml injection (Butylscopolamine)	1.17.4
Ibuprofen 200mg, 400mg tablets	1.2.1
Indinavir 400mg capsules	1.6.4.2
Indometacin 25mg tablets	1.2.1
Insulin neutral 100iu/ml injection, (short-acting, soluble insulin)	1.18.3
Insulin Isophane (NPH) 100iu/ml vials – Insulatard HM.....	1.18.3
Iron Dextran 50mg ferrous iron/ml injection in 2ml amps	1.10.1
Isoniazid 100mg, 300mg tablets	1.6.2.4
Isosorbide Dinitrate 10mg tablets	1.12.1
IUCD Copper T-380 intra-uterine device	1.18.2
Kanamycin 1g powder for injection in vials	1.6.2.2
Ketamine 50mg/ml injection in 10ml vials	1.1.1
Ketoconazole 200mg tablets	1.6.3
Lamivudine 150mg + Stavudine 30mg tablets	1.6.4.2
Lamivudine 150mg + Stavudine 40mg tablets	1.6.4.2
Lamivudine 150mg + Stavudine 30mg + Nevirapine 200mg tablets	1.6.4.2
Lamivudine 150mg + Stavudine 40mg + Nevirapine 200mg tablets	1.6.4.2
Lamivudine 150mg + Zidovudine 300mg tablets.....	1.6.4.2
Lamivudine 150mg tablets.....	1.6.4.2
Levamisole Hydrochloride 50mg tablets	1.6.1.1, 1.8.2
Levodopa 100mg + Carbidopa 10mg tablets	1.9
Levodopa 250mg + Carbidopa 25mg tablets	1.9
Levothyroxine Sodium 100microgram tablets (Thyroxine Sodium)	1.18.4

Lidocaine Hydrochloride 2% + Epinephrine (adrenaline) 1:80,000, dental cartridges	1.1.2
Lidocaine hydrochloride 2% + Epinephrine 1:100,000, in 50ml vials	1.1.2
Lidocaine Hydrochloride 1%, 2% injection in 50ml vials	1.1.2
Lidocaine Hydrochloride 5% + Glucose 7.5% injection in 2ml amps	1.1.2
Loperamide 2mg tablets	1.1.7.7
Lubricating Jelly, water-based, 82g tube	1.1.3.3
Magnesium Hydrox + Aluminium Hydrox. oral suspension	1.1.7.1
Magnesium Trisilicate Compound, 1000 tablets.....	1.1.7.1
"Malarone" tablets 'Atovaquone 250mg + Proguanil 100mg'	1.6.5.2
Mebendazole 100mg chewable tablets	1.6.1.1
Mebendazole 100mg/5ml suspension in 30ml bottle	1.6.1.1
Mefloquine Hydrochloride 250mg tablets	1.6.5.2
Metformin 500mg tablets	1.1.8.3
Methotrexate (as Sodium Salt) 25mg/ml injection in 2ml vials	1.8.2
Methotrexate Sodium 2.5mg tablets	1.2.4, 1.8.2
Methyldopa 250mg tablets	1.1.2.3
Methylrosanilium Chloride (Gentian violet) crystals	1.1.3.2
Metoclopramide 10mg tablets	1.1.7.2
Metoclopramide 5mg/ml injection in 2ml amps	1.1.7.2
Metronidazole 125mg/5ml powder for syrup in 100ml bottle	1.6.2.2, 1.6.5.1
Metronidazole 250mg tablets	1.6.2.2, 1.6.5.1
Metronidazole 500mg vaginal tablets	1.6.2.2, 1.6.5.1
Metronidazole 5mg/ml injection in 100ml vials	1.6.2.2, 1.6.5.1
Miconazole 2% cream, 30g tube	1.1.3.1
Multivitamin syrup	1.2.6
Multivitamin tablets	1.2.6
Nalidixic Acid 500mg tablets	1.6.2.2
Naloxone 400 micrograms (as Hydrochloride) injection in 1ml amp	1.4
Neomycin 0.5%/Bacitracin 500iu/g ointment 15g	1.1.3.2
Neostigmine 0.5mg (as metilsulphate)/ml injection in 1ml amp	1.2.0
Nevirapine 200mg tablets	1.6.4.2
Nicosamide 500mg chewable tablets	1.6.1.1
Nifedipine 10mg tablets/capsules	1.1.2.3
Nifedipine 20mg sustained release tablets	1.1.2.3
Nitrofurantoin 100mg tablets.....	1.6.2.2
Noscapine 15mg tablets	1.2.4.2
Nystatin 100,000 IU pessary (vaginal)	1.6.3
Nystatin 100,000 IU/g ointment in 30g tube	1.1.3.1
Nystatin 100,000 IU/ml oral suspension in 30ml bottle	1.6.3
Nystatin 500,000 IU oral tablets, coated	1.6.3
Omeprazole 20mg capsules	1.1.7.1
Oral Rehydration Salts (ORS)	1.1.7.6, 1.2.5.1
Oxytocin 10iu/ml injection in 1ml amp	1.2.2.1
Pancuronium Bromide 2mg/ml injection in 2ml amp	1.2.0
Paracetamol (Acetaminophen) 100mg tablets	1.2.1
Paracetamol (Acetaminophen) 120mg/5ml syrup 2L	1.2.1
Paracetamol (Acetaminophen) 125mg suppositories	1.2.1
Paracetamol (Acetaminophen) 500mg tablets	1.2.1, 1.7.1
Paraffin, soft white BP, 500g pot	1.1.3.3
Paraformaldehyde 1g tablets (equipment disinfectant)	1.1.5.1, 2.4.2
Phenobarbital 30mg tablets	1.5
Phenolic disinfectant concentrate, 5L bottle	1.1.5.2
Phenoxyethylpenicillin 125mg/5ml (Penicillin V) powder for syrup 100ml	1.6.2.1
Phenoxyethylpenicillin 250mg (Penicillin V) tablets	1.6.2.1
Phenytoin 100mg tablets (sodium salt)	1.5

Phytomenadione (Vitamin K) 10mg/ml injection in 1ml amp	1.10.2
Pilocarpine 2% (hydrochloride or nitrate) solution, eye drops	1.21.3
Potassium Chloride 600mg slow-release tablets	1.26
Povidone Iodine 10% aqueous solution in 500ml bottle	1.15.1
Povidone Iodine USP	1.27
Praziquantel 600mg tablets	1.6.1.1, 1.6.1.3
Prednisolone Hydrochloride 5mg tablets	1.3, 1.8.3, 1.18.1
Primaquine Phosphate 15mg tablets	1.6.5.2
Procaine Penicillin 1.8g + Benzylpenicillin 600mg (3MU + 1MU)	1.6.2.1
Procaine Penicillin Fortified 4 MU powder for injection in vials	1.6.2.1
Proguanil 100mg tablets	1.6.5.2
Promethazine 5mg/5ml syrup, 100ml bottle	1.1.3, 1.3, 1.17.2
Promethazine Hydrochloride 25mg tablets	1.3, 1.17.2
Promethazine Hydrochloride 25mg/ml injection in 1ml amp	1.1.3, 1.3, 1.17.2
Propranolol 40mg tablets	1.7.2, 1.12.2, 1.12.3
Pyrazinamide 500mg tablets	1.6.2.4
Pyridoxine 50mg tablets	1.26
Pyridoxine 10mg tablets	1.26
Pyrimethamine 25mg tablets	1.6.5.3
Quinine Dihydrochloride 300mg/ml injection in 2ml amps	1.6.5.2
Quinine Sulphate 200mg, 300mg tablets	1.6.5.2
Rabies human diploid (HDCV) injection	1.19.2.2
Ranitidine 150mg, 300mg tablets	1.17.1
Retinol (Vitamin A) 200,000iu/60mg capsules	1.26
Rifampicin 150mg tablets/capsules	1.6.2.3, 1.6.2.4
Rifampicin 150mg + Isoniazid 100mg tablets	1.6.2.4
Rifampicin 300mg + Isoniazid 150mg tablets	1.6.2.4
Rifampicin 300mg tablets/capsules	1.6.2.3, 1.6.2.4
Ritonavir 100mg Softgel capsules	1.6.4.2
Salbutamol 2mg tablets	1.24.1
Salbutamol 4mg tablets	1.22.2, 1.24.1
Salbutamol Sulphate 50microgram/1ml injection	1.22.2
Salbutamol Sulphate 100microgram/dose inhaler	1.24.1
Salbutamol Sulphate 2mg/5ml syrup in 150ml bottle	1.24.1
Salbutamol Sulphate 2.5mg/2.5ml nebulas, box of 20	1.24.1
Salbutamol Sulphate 5mg/2.5ml nebulas, box of 20	1.24.1
Senna 7.5mg tablets	1.17.5
Silver Nitrate 95% caustic pencil, single	1.13.4
Silver Sulphadiazine 1% cream in 50g, 500g pot	1.13.2
Sodium Chloride 0.9% isotonic intravenous solution, 500ml, 1000ml	1.25.2
Sodium Dichloroisocyanurate (NADCC) 8.5mg, 1670mg tablets	1.15.2
Sodium Hydrogen Carbonate (Sodium Bicarbonate) 8.4% injection	1.25.2
Sodium Lactate Compound intravenous solution, 500ml, 1000ml (Ringer-Lactate, Hartmanns)	1.25.2
Spirolactone 25mg tablets	1.16
Stavudine 30mg, 40mg tablets	1.6.4.2
Streptomycin 1g (as sulphate) powder for injection in vials	1.6.2.4
Sulfadoxine 500mg + Pyrimethamine 25mg tablets	1.6.5.2
Sulfamethoxazole 100mg/Trimethoprim 20mg tablets	1.6.2.2
Sulfamethoxazole 200mg/Trimethoprim 40mg per 5ml powder	1.6.2.2
Sulfamethoxazole 400mg/Trimethoprim 80mg tablets	1.6.2.2
Suxamethonium 50mg/ml injection in 2ml amps	1.20
Tamoxifen Citrate 10mg, 20mg tablets	1.8.3
Tetanus, adsorbed, vaccine syringe 'Clostet'	1.19.2.1
Tetracaine (Amethocaine) 0.5% eye drop	1.21.1

Tetracycline 250mg capsules	1.6.2.2
Tetracycline 3% ointment in 15g tube	1.13.2
Tetracycline Hydrochloride 1% eye ointment, 5g tube	1.21.1
Thiabendazole 500mg chewable tablets	1.6.1.1
Thiamine Hydrochloride 50mg tablets	1.26
Thiopental Sodium 0.5g, 1.0g powder for injection, ampoules	1.1.1
Thyroxine Sodium, 100microgram tablets (see Levothyroxine Sodium)	1.18.4
Timolol Maleate 0.25%, 0.5% solution eye drops, 5ml bottle	1.21.3
Tinidazole 500mg tablets	1.6.2.2
Trihexyphenidyl 2mg, 5mg tablets (Benzhexol)	1.9
Tropicamide 1% eye drops, 5ml bottle	1.14.1, 1.21.4
Typhoid, Vi capsular polysaccharide injection, 0.5ml 1-dose syringe	1.19.2.2
Sodium Valproate enteric coated 200mg tablets	1.5, 1.23.2
Verapamil Hydrochloride 40mg tablets	1.12.1, 1.12.2
Vinblastine 1mg/ml injection, 10ml vials	1.8.2
Vincristine 1mg/ml injection, 1ml, 5ml vials	1.8.2
Virkon wide-spectrum disinfectant powder, 500g shaker pack	1.15.2
Virkon wide-spectrum disinfectant powder, 5kg tub	1.15.2
Vitamin B Compound injection in 2ml amps	1.26
Vitamin B Compound tablets	1.26
Warfarin Sodium 1mg, 3mg, 5mg tablets	1.10.2
Water for injections, 5ml, 10ml amps	1.25.3
Zidovudine 100mg, 300mg tablets	1.6.4.2
Zinc Oxide 10% ointment, 500g pot	1.13.3

Other pharmaceutical products may be available on request subject to a minimum order value of £100 per item.